A_/

Rockhampton

Regional num:ll

WATER COMMITTEE MEETING

AGENDA

5 FEBRUARY 2014

Your attendance is required at a meeting of the Water Committee to be held in
the Council Chambers, 232 Bolsover Street, Rockhampton on 5 February 2014
commencing at 9:00 am for transaction of the enclosed business.

O S

CHIEF EXECUTIVE OFFICER
29 January 2014
Next Meeting Date: 05.03.14



Please note:

In accordance with the Local Government Regulation 2012, please be advised that all discussion held
during the meeting is recorded for the purpose of verifying the minutes. This will include any discussion
involving a Councillor, staff member or a member of the public.



WATER COMMITTEE AGENDA 5 FEBRUARY 2014
[...]
DAF thickener equipment Fair Installed 1994, taken out of service

Digester gas compressor & spargers Poor Installed 1983

Digester mixers Poor Installed 1983

Sludge lagoon supernatant pumps (2) Poor Installed 1983

Platforms and walkways Fair Some aluminium grating replacement

Handrails Very poar Badly corroded

SRSTP is supplied from a 500kVA Ergon transformer.

SRSTP received a $2.4M EIC upgrade in 2009. This involved a new elevated pre-fabricated switch room,
switchboards, cabling and controls. Field equipment like actuators was not replaced / upgraded because a
process / capacity upgrade for the whole plant was anticipated.

Site control is by PLC with a radio telemetry link to a main server at the Glenmore water treatment plant. Data
archiving, manipulation, trending etc. is done at Glenmore with a Remote Server link (via Telstra) to SRSTP.

The Operators at SRSTP have virtual SCADA capability through the Remote Server link.

Instrum entation at SRSTP comprises flow meters, level sensors, dissolved oxygen probes, pH analysers,
chlarine residual controller and chlorine gas alarming.

6.8 Flooding inplications

The South Rockhampton STP site is located at the confluence of Gavin Creek and Fitzroy River and is subject
to periodic floading.

wawglebalskmcom PAGE 52

Page (69)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

South Rockhampton STP is a short distance downstream of the Fitzroy River flood gauge and the SRSTP flood
levels are a little lower than the gauge level. The gauge / STP flood levels for the various frequency floods are
compared below.

FRW advises that the SRSTP sewer network is essentially “compromised” at flood levels above about 7m on
the Rockhampton River gauge and this leads to significant impaiment / process failure.

Table 6-5 South Rockharrpton STP flooding

Flood ARI | Fitzroy River | Flood level SRSTP structures Effect on treatment process
Gauge level | at SRSTP'

2 year 4.2m AHD 4.0m ADH | Outfall capacity impaired from | Qutfall capacity impaired
about 3.2m

Syears | 596m 5.8m Chlorine contact tank outlet IL | Disinfection lost.
4.47m, emergency °Ve"ﬂ°"_"’ IL | Sludge transfer pump station wet
4.57m, various MH tops (with | el| needs to be isolated. RAS
bolt down cavers) from 4-57”‘: system inoperable. Activated sludge
sludge transfer pump station needs to be shut down to preserve
wet well needs to beisolated, | pigmass.
ie;;n:aiosﬁege%rface levels Inlet works, PSTs, aeration tanks

’ ’ and SSTs “operational” but
discharging into flood waters across
the site

10 years | 6.65m 6.4m Potential |oss of access from
Rockhampton, chlorine contact
tank overtopped (TVVL 6.14m)

20 years | 7.23m 7.0m Site fully flooded (highest
earthworks platform around
primary sedimentation tanks at
6.87m)

50 years | 7.58m 7.4m

100 7.93m 7.7m Sludge lagoon embankment

years overtopped (7.47m)
S8Ts overtopped (TWL
7.62m), Aeration tank (TWL
8.07m), Inlet works (WL 9.12m)

Motes: 1. Flood levels interpreted from Aurecon (2011)

Essentially SRSTP loses treatment capability at the 5 year AR flood. The inlet works, PSTS, aeration tanks
and SSTs may be above the flood waters but without RAS capability the biomass will be washed out of the
system and treatment capability will be lost.

6.9 High level capacity assessrment for current plant loads

Capacity

The optimised capacity of the existing infrastructure has been assessed against two effluent standards and
using clarifiers and MBR separation technologies.

The optimised capacities of the SRSTP infrastructure are presented below.

Table 6-6 Optimised capacity of SRSTP infrastructure

waniglobalskmeom PAGE 53

Page (70)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

QOptimisation scenarios Capacity (EP)
Clarifiers

Wass load effluent standard A (20BOD /3055 / TTN /5TF) 18,000EP
Effluent standard B (5BOD /555 / 5TN / 0.5NH3 7 1TP) 12,000EP
MBR

Mass load effluent standard A (20B0D /3055 [ TTN f5TF) 35,000EP
Effluent standard B (5BOD /5SS / 5TN / 0.5NH3 7 1TF) 19,000EF

Details of these assessments are presented in Appendix C.

A capacity of 18,000EP could be achieved for the clarifier / 20BOD / 30SS / 7TN / 5TP scenario by converting
the process to MLE + chemical phosphorus timming. This could be done if one of the primary sedimentation
tanks was taken off-line and, the aeration system was upgraded with fine bubble diffused aeration (FEDA).
Alum and caustic dosing systems would also be required.

A capacity of 12,000EP could be achieved for the clarifier / 5BOD / 5SS/ 5TN / 0.5NH3 / 1TP standard by
conversion to an EBPR process i.e. if the two primary sedimentation tanks were converted to anaerobic / anoxic
zones, the aeration system was upgraded with fine bubble diffused aeration and sufficient WAS pumping
capacity is provided. This would be a significant plant upgrade and it is considered mechanical dewatering and
UV disinfection would also need to be considered. Filters would be necessary to achieve 5SS consistently but
the need for this could be argued with the regulator.

A capacity of 35,000EP could be achieved for the MBR / 20BOD f 30SS / 7TN / 5TP standard by converting the
process to EBPR. This would involve construction of a new inlet works with 2mm punched hole screens,
converting the existing PSTS to anaerobic / anoxic zones, upgrading the aeration system to FBDA. A new
bioreactor would be needed so that the existing bioreactors could be taken off-line for repairs and modification.
One of the existing bioreactars could then be converted to accept the membrane cassettes. The existing
secondary sedimentation tanks would be retained for emergency bypass treatment. Mechanical dewatering
may prove to be advantageous over sludge lagoon desludging at this scale.

A site layout for the 35,000EP MBR optimisation scenario is presented in Appendix B.
A capacity of 19,000EP could be achieved for the MBR / 5BOD / 5SS/ 5TN / 0.5NH3 / 1TP standard by a
similar approach. The capacity is lower because the 1TP effluent standard requires a greater percentage of the

bioreactor to be used in anaerobic and anoxic zones.

An MBR approach provides the greater opportunity to maximise the capacity of the existing SRSTP
infrastructure.

The above discussion compares with the original 34,000EP design capacity for 20BOD / 30SS standard with no
ammania oxidation or nutrient removal capability (RRC 2012a).

FRW advises that SRSTP’s current power demands are as follows:

¢ Annual consumption 937,092 kWwh
¢ Peak daily demand 134kWW

waniglobalskmeom PAGE 54

Page (71)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

The existing SRSTP was designed for 34,000EP hydraulic load. The retained hydraulic elements should have
sufficient capacity for the options mentioned above but significant new hydraulics works would be required for
the new elements of the optimised plant.

sed plant odo
An odour assessment has been undertaken for the SRSTP EBPR/MBR 35,000EP treated water quality A case.
The odour assessment is presented in Appendix D.

The assessment assumed that a covered inlet works with air freatment would be provided. The assessment
also examined two sludge handling scenarios. The first assumed the existing sludge lagoons would be retained
and the second replaced the lagoons with a mechanical dewatering building and out-loading silo.

The odour modelling results for the “with sludge lagoons” case are presented below.

Figure 6-3 Odour contours for optimised SRSTP EBPR / MBR 35,000EP treated water quality Awith sludge lagoons

7411500

i\ =

S
S o
\agnsﬂwequef@ori e
/ =

7411000 -

-

4710500

Marthings (m)

7110000 —

e A

7408500 T T T
246500 247000 247500 248000 248300
Eastings (M)

The odour modelling results for the “without sludge lagoons” case are presented below.

waniglobalskmeom PAGE 55

Page (72)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strateqgy

Figure 64 Odour contours for optirised SRSTP EBPR / MBR 35,000EP treated water quality Awithout sludge lagoons

7411000 St -

> \\ =
‘Sens'rfiv?ﬂ o8, tors - ////%

Northings {m)
=
iy
2
&
S
S
|

72100000 T

7409500
246500 247000 247500 248000 248500
Eastings (m)

The modelling shows that the odour footprint extends beyond the SRSTP boundary when the sludge lagoons
are retained. This may be acceptable if there are no impacted receptors.

Replacement of the sludge lagoons with mechanical dewatering eliminates the odour nuisance risk.

6.10 Geotechnical conditions

The 1981 design drawings reproduce lags for 6 bore holes and three penetrometer probings.

The bare holes were taken down about 12m to about -7.5m AHD. The profiles generally included 1 = 2m of fill
or silt, about 5m of stiff clay, and sand or gravel to the base. Some of the clay was soft and the sand / gravel
ranged from loose to very dense.

The penetrometer probes were taken down about 3m in sand.

The profiles are considered typical for an alluvial flood plain.

No special foundations were used in the construction ofthe SRSTP and there has not been extensive
settflement. The inlet works was constructed on pad footings founded about 2m below natural surface. The
sedimentation tanks have perimeter footings and 130/ 150mm thick floor slabs over an under-drainage system.
The aeration tanks were founded about 1m below natural surface and have 360mm thick floors over an
underdrainage system. The primary digesters were founded 1.5m below natural surface and have 800mm thick
floors. The sludge transfer pump station is a caisson construction with 450mm thick walls and 1200mm thick
plug. The Amenities Block is founded at ground level with perimeter beam and 150mm thick floor slab. There
are num erous platform and stair sets that are supported on pads at natural surface.

6.1 Potential for retention or augnentation

SRSTP is a valuable asset and FRWY has made a significant recent investment in electrics, instrumentation and
controls.

wawglebalskmcom PAGE 56

Page (73)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KNIGHT MERZ

Rockhampton sewage treatment plants planning strategy

The civil and mechanical assets have deteriorated and there will be a significant repair cost required for these
assets.

The plant is flood affected by low return events and treatment capacity is probably lost at the 5 year ARI level.

Evenso, there is considerable value in the existing infrastructure and consideration needs to be given to
optimisation and augmentation at this site.

MBR technology will maximise the capacity of the existing assets.

A short term upgrading option for SRSTP that requires less funding but also delivers less capacity is examined
later in this repart.

waniglobalskmeom PAGE 57

Page (74)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KNIGHT MERZ

Rockhampton sewage treatment plants planning strategy

7. Assessmentof existing West Rockharmpton sewage treatment plant
71 Plant overview

The West Rockhampton STP receives raw sewage from Jardine Park SPS. The Jardine Park SPS has 2 /
110L/s Lfs pumps that alternate duty after each operation. The pumps have VSDs. |n wet weather the pumps
can operate in duty f assist mode.

The instantaneous dry weather capacity of Jardine Park SPS is 110L/s which equates to SADWF. The
instantaneous wet weather capacity of Jardine Park SPS is 220L/s which equates to 18ADWF. The 2011
ADWF detemmination is presented below.

The plant access is from Harman Street.
The current WRSTP commenced operation in 1962. It comprises:

¢ an inlet works with a step screen, a manually raked bar screen and two grit channels with proportional
weirs and bypass to the plant outfall;

¢ two 13.5m diameter x 2.5m SWD primary sedimentation tanks with half bridge sludge scrapers;
¢ duty/ standby primary sludge pumps

¢ two 34m diameter x 1.5m deep rock trickling filters;

¢ two 12m diameter x 2m SWD secondary sedimentation tanks with half bridge sludge scrapers,

¢ sludge pump station with duty / standby primary sludge pumps and duty / standby humus recirculation
pumps;

o ab5im’x1.4m deep single train contact tank with chlorine gas disinfection;
¢ 450mm diameter outfall to the Fitzroy River;

¢ An 0.85ML open digester (Clarigester) with bottom sludge scraper, and

+ eight x 81m2 sludge sand drying beds.

Treated effluent is discharged to the Fitzroy River downstream of the Barrage.
Dried sludge is taken to landfill.

The Office is a cavity brick building with tiled roof. It contains an office / lunch room, laboratory, wash room
(male only) and store room.

The Chlorinator House sits over the chlorine contact tank. It is a cavity brick building with concrete roof and
contains a chlarine cylinder room and a chlorinator room.

The original design criteria for WRSTP are unknown.
7.2 Effluent reuse

There is no current effluent reuse from WRSTP and FRW has not required an assessment of reuse potential for
WRSTP.

7.3 Raw sewage inflows

FRW has provided daily flow data for WRSTP for the July 2011 to July 2012 period.

waniglobalskmeom PAGE 58

Page (75)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strateqgy

Inflows for July 2011 to December 2011 are of interest because this period does nat contain significant wet
weather events. There are significant wet weather influences from January 2012.

WRSTP Inflows
9
8
7
6
]
3
= 4
g o
2
1
0
— - T T T T r— T — ™ +— «— 0NN NN NN N NN
SO oDOoOOoODO0ODODODODODODDOODODDO OO0 D
NN N NN NN NN NN NN NN NN N NN AN NN
FERJdI I GO0~~~ dddrsrcrddddT T S S6 &
o0 0 0000 - T - T Q0000000900000
T g ANEO AR TSFOINIOOINROT IO OOF D5 @
- N — (o] o — - M — N — N ] o — — N
Figure 7-1Wbst Rockhampton raw sewage inflows July 2011 to July 2012
The median inflow for the July to December 2011 period can reasonably be adopted as ADWF.
Table 7-1 Analysis of VAbst Rockharrpton STP ADVAF and peak inflows
Period Daily flows
July — December 2011
Median daily flow (ADWF) 1.05 ML/d (12.2 Lis)
January —July 2012
Number of daily flows greater than 2ADWF 14
Number of daily flows greater than 3ADWF 4
Number of daily flows greater than 4ADWF 3
Number of daily flows greater than SADWF 1
Number of daily flows greater than 8ADWF 1
Number of daily flows greater than 7ADWF 1
Number of daily flows greater than 8ADWF 0
Maximum daily flow 8.14 ML/d (94.2 Lis)
wawglebalskmcom PAGE 59

Page (76)



WATER COMMITTEE AGENDA

5 FEBRUARY 2014

Rockhampton sewage treatment plants planning strategy

SINOLAIN KMENT MERZ

The above ADWF compares with 1.1ML/d for August 2012 nominated by FRW (RRC 2012a).

The nominated design flow for this project is SADWF as an instantaneous flow. DNRM (2005) nominates full
treatment up to 3ADWF; screening and grit removal for 3 to SADWF and coarse screening for >5A DWF.

The data presented above suggest that daily lows up to 8ADWF are possible. . Instantaneous flows are higher
than daily flows especially for short term wet weather flow events. A longer dataset, including instantaneous
flows, would need to be examined prior to detailed design.

74 Current performance
741 Discharge water quality compliance

FRW provided weekly effluent grab sample data for 2012 that has been analysed as follows:

Table 7-2 Analysis of Wést Rockharrpton STP 2012 effluent data

BOD TSS pH Dissolved [H] TN TP Faecal coliforms

Oxygen {cfu/100mL)

Licence 20mg/L' | 30mgil' | 6585 | 6mg/l' | 07mgll’ | 12mgil®® | 9mgil®® 1,000%4,0007

Minimum 10 1.0 0.1 3.3 2.4

Median 8.4 1.0 0.1 _ 6.3

80%ile 17 15.0 02 277 7.1

95%ile 19.4 26.4 7.5 6.9 05 30.6 8.9

Maximum 7.8 71 _ 3.5 1.7 >10

Data points 50 50 50 50 50 50 50 100

“Failures” 1 1 10 31 2 >12-45 | »9-2 0

Mass load >7-46 | »5-36

5/1 licence >5-48 >1-50

Motes: 1—maximum. 2 — 80 percentile. 3 —median. 4 —minimum. 5 — calculated mass load concentration across all R'ton STPs

The 2012 data show WRSTP failed to comply with the licence for maximum BOD and maximum TSS — but

95%ile compliance was achieved. This demonstrates the extreme difficulty in meeting maximum targets. This
is a commeon problem across the industry and the regulator should be encouraged to set a more realistic target,
say 95%ile.

WRSTP failed to achieve the minimum pH target in 40% of samples {i.e. 10 samples out of 50). This would be
due to the incoming sewage pH — WRSTP does not have any chemical dosing facilities to adjust pH.

WRSTP failed to achieve the minimum dissalved oxygen target in 60% of samples (i.e. 31 samples out of 50) —
WRSTP’s design does not provide sufficient capability (hydraulic or mechanical) to sufficiently aerate the
effluent.

WRSTP complied with the maximum residual chlarine target in 95% of samples (i.e. 48 samples out of 50) and
achieved 100% compliance with the faecal coliforms target.

WRSTP failed to meet the “2011 mass load” TN target (12 mg/L, median) in 90% of samples (i.e. 45 samples
out of 50).

WRSTP achieved the “2011 mass load” TP target (8 mg/L, median) in 100% of samples.

waniglobalskmeom PAGE 60

Page (77)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

The 2042 mass load TN target for all Rockhampton (and Gracemere) STPs is 7 mg/L (median). WRSTP would
have failed to achieve this in 90% of samples (i.e. 46 samples of the 50 samples). The 2042 TP target is Smg/L
(median) and WRSTP would have failed to achieve this in 70% of samples (i.e. 36 samples out of 50).

If the West Rockham pton effluent was subject to a 5/1 BNR type licence TN would have failed in 95% of
samples (i.e. 48 samples out of 50) and TP would have failed in 100% of samples.

These are not surprising outcomes because trickling filter technology has no ability to remove nutrient other
than some small endogenous biomass uptake.

It needs to be noted that these are grab sample data and composite sample data (that is required for detailed
design) may produce a very different statistical analysis outcome.

7.5 Odour assessment

FRW keeps records of odour camplaints for the Rockhampton STP catchments. For the period Dec 2011 - Dec
2012 there were 30 odour complaints in the combined Rackhampton sewerage catchment area. Most of these
are pump station and network related.

FRW advises there have been no reported odour complaints related to WRSTP.

.2

An odour modelling assessment has been undertaken to compare the odour nuisance potential with the
guideline requitements administered by DEHP. Details of the methodology are presented in Appendix D.

The preliminary adour modelling shows the critical 2.50U contour 400m to 500m beyond the Vest
Raockhampton STP boundary in all directions.

waniglobalskmeom PAGE 61

Page (78)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants planning strategy

7415600

7415100

7414600

Morthings (m}

7414100

7413600
242400 242900 243400 243900 244400
Eastings (m)

Figure 7-2 Predicted 99.5% percentile odour contours for kst Rockhanpton STP

The modelling assessment is strongly influenced by the emission rate adopted for the sludge drying beds (that
together comprise 46% of the total emissions).

If WRSTP is abandoned (as presently proposed) the odour nuisance risk will be eliminated.
7.6 Noise assessment

WSTP has no histary of noise complaints.

77 Strategic review of WRSTP assets

771 Structural

A general overview of the condition of the existing structures is provided below. Thisis based on visual
inspection (where possible) and comment from FRWV personnel.

WRSTP was constructed in 1962, Some structures were constructed in an earlier stage.

Table 7-3 Vst STP structures condition assessment

waniglobalskmcom PAGE 62

Page (79)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

tem Condition Comment

Inlet works Fair Obsolete technology

Primary sedimentation tanks (2) Fair

Primary sludge pump station Fair

Trickling filters (2) Fair Obsolete technology

Secondary sedimentation tanks (2) Fair

Sludge pump station Fair

Chlorine contact tank Fair

Primary sludge digester Poor Constructed prior to 1962, obsolete technology
Sludge drying beds Fair

While the WRSTP structures are in fair condition most of them utilise an obsolete technalogy and they have little
value for Rockhampton's future sewage treatment requirements.

The mechanical equipment at WRSTP was installed in 1962; it is now more than 50 years old and is
approaching the end of its life. The sludge digester “Claridigester” equipment is even older. Some equipment
e.g. manual bar screens have been replaced and upgraded with more modem equipment like step screens.

A general overview of the condition of the existing mechanical equipment is provided below. This is based on
visual inspection (where possible) and comment from FRVVY personnel.

The general equipment rating is poor. The decision to close WRSTP is consistent with its mechanical condition.

Table 7-4 Wbst Rockhanpton $ TP mechanical asset condition

Mechanical Equipment Condition Comment

Inlet works step screen (1) Good Installed to replace manual screen

Screenings canveyar Fair Installed with step screen

Primary sedimentation tank scrapers (2) Poor Installed 1962, requires periodic attention to
splash zone items and slip rings

Primary sedimentation tank weirs (2) Fair Installed 1962

Trickling filter rotary distributors (2) Poor Installed 1962, media replaced 1979

Secondary sedimentation tank scrapers (2) | Poor Installed 1962, requires periodic attention to
splash zone items and slip rings

Secondary sedimentation tanks weirs (2) Fair Installed 1962

Primary sludge pumps (2) Poor Installed 1962

Humus recirculation pumps (2) Poor Installed 1962

Scum pumps (2) Poor Installed 1962

Gas chlorinator New Recent replacement

“Claridigester” scraper Verypoor | Installed prior to 1962

“Claridigester” weir Poor Installed prior to 1962

waniglobalskmeom PAGE 63

Page (80)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KMIGHT MERZ

Rockhampton sewage treatment plants planning strateqgy

Mechanical Equipment Condition Comment
Platforms and walkways Fair Generally replaced 1979, inlet works replaced
1898

R,

WRSTP is supplied from a small (<150kVA) Ergon transformer.

A switchboard and cabling upgrade was undertaken in 1985. Pump level control is relay based. A Honeywell
PLC contrals chlarine dosing and monitars the remainder of the plant.

There is a radio telemetry link to the Glenmore water treatment plant server but no HMI at WRSTP.

Instrum entation at WRSTP comprises flow meters, level sensars, chlorine residual controller and chlorine gas
alaming.

An upgrade of the WRSTP EIC systems to address concerns about the condition of the equipment (estimated
by FRW maintenance personnel to be worth $1M) has been abandoned since the decision was taken to close
WRSTP. Indeed, the cost of this work and the generally outdated technology of WRSTP were major reasons
for this decision.

7.8 Flooding inplications

The West Rockhampton STP site is located near the confluence of Lion Creek and the Fitzroy River and is
subject ta periodic flooding.

West Rockhampton STP is upstream of the Fitzroy River flood gauge and the WRSTP flood levels are generally
higher than the gauge level. The gauge / flood levels for the various frequency floods are compared below.

Table 7-5 Wbst Rockharrpton STP flooding

Flood ARI | Fitzroy River | Flood level WRSTP structures Effect on treatment process
Gauge level  at WRSTP!

2 year 4.2m AHD 4.0m AHD

Syears | 5.896m 7.2m Loss of access?

10 years | 6.65m 8.4m Backup to chlorine contact tank
{outlet 1L8.5m)

20 years | 7.23m 9.4m Inlet works, PSTs, trickling filters and
SSTs operational.

Disinfection lost.

50 years | 7.59m 9.8m Overtop secondary Treatment capability lost.
sedimentation tank (TWWL
9.72m)

100 7.93m 10.1m Overtop secondary

years sedimentation tank coping (RL
10.0m)

MNotes: 1. Flood levels interpreted from Aurecon (2011)
Site access is lost at about the 10 year ARI flood level due to inundation of the Harman Street bridge.

Disinfection is lost between the 10 and 20 year ARI flood levels.

waniglobalskmeom PAGE 64

Page (81)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

Treatment capability is lost just before the 50 year AR flood level.

7.9 High level capacity assessment for current plant loads

FRW has nominated an original design capacity of 11,000EP for 20BOD / 3088 standard with no ammonia
oxidation and no nutrient removal (RRC 2012a).

FRW / RRC propose to decommission WRSTP and divert the raw sewage to SRSTP. This approach is
endorsed.

Because it is proposed to abandon WRSTP no analysis of the existing plant hydraulics has been undertaken.
710 Geotechnical conditions

For the design in 1962, 42 test holes were excavated on the WRSTP site. The deepest test hole was 3m deep.
The descriptions for the test holes identified loose fill, glass and rubbish in many of the holes. Other test holes
comprised a “top soil” layer over sandy loam. A few test hales encountered clays.

It appears that WRSTP was constructed over a former rubbish dump.

No special foundations were used for the structures. The elevated inlet works had pad footings and piers down
about 3m. About 1.5m of unreinforced concrete (enveloping the pipework) was provided under the
sedimentation tanks. The trickling filters were founded on compacted fill. The office building had a concrete
floor over compacted fill and surrounded by a concrete ring beam.

7.1 Potential for retention or augmentation

The plant is not particularly flood affected and treatment capacity is probably not lost until 50 year ARI flood
levels are reached.

However, WRSTP is a technologically out-dated plant that is not capable of nutrient removal.

It would require a significant investment in mechanical equipment, electrics, instrumentation and contrals if it
was to be retained for any significant period.

7.12 Future strategy

RRC / FRW has taken the decision to close the plant. The timing of this action may be examined in this
strategy study but WRSTP needs to be closed in the relatively near future.

For the purposes of this investigation it is assumed WRSTP is closed by 2016. WRSTP should be closed as
soon as there is capacity at SRSTP to accept the load.

waniglobalskmeom PAGE €5

Page (82)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

8.  Assessmentofexisting North Rockhampton sewage treatnent plant

81 Plant overview

The North Rockhampton STP receives raw sewage from SPS No. 1 and SPS No. 2. SPSNo. 1 and SPS No. 2
are adjacent to NRSTP. Each pump station contains 2 / 185 Lfs dry well pumps. SPS No. 1 and SPSNo. 2
pump to NRSTP via two separate 500mm dia rising mains. The pumps in each pump station alternate duty
after each operation. They are all fixed speed pumps but have soft starters. In wet weather the pumps can
operate in duty / assist mode.

SPSNo. 1 and SPS No. 2 have a combined instantaneous dry weather capacity of 370L/s which equates to
34ADWF. SPSNo. 1 and SPS No. 2 have a combined instantaneous wet weather capacity of 740L/s which
equates to 6.8ADWF.The 2011 ADWF determination is presented below.

The maximum day inflow over the July 2011 to July 2012 period was 572.2 Lis which indicates a significant
periad of duty / assist operation for the pumps.

Septage is delivered to an open tank near SPS 2. The tank drains slowly to SPS Na. 2.
NRSTP was commissioned in 1986 and comprises (RCC 1986):
¢ Inlet structure and venturi flume (with 10mm duty / standby step screens, screening conveyars, screenings

bin). There is a bypass with adjustable weir but this is blanked-off.

¢  Two aerated spiral flow grit chambers (with duty / standby 7.5k blowers, air diffusers, four air lit pumps,
one Onga water pressure pump, Passavant shovel type grit screw / classifier, grit bin);

¢ Odour control (covered inlet structure, fan (4k\W, 1,260m Slhr), ducting, demister / heater (4 / 8k\W, two
banks), Norit activated carbon unit (2.5m3), exhaust stack)

o Two 5.5ML x 3.6m maximum depth, vertical wall oxidation ditches (each with three Passavant Mammoth
horizontal surface aerators (1m dia x 8m long x 300mm maximum immersion, 72mpm, 45kW motors, helical
gear speed reducers, 444kgOJ/hr SOTR each at 300mm immersion); adjustable overflow weir (5m long x
300mm vertical travel, motorised), duty helical rotor positive displacement WAS pumps (5Lfs each)

¢« Two 32m dia x 4m side wall depth secondary clarifiers (with half-bridge log spiral sludge scraper, single
submersible cutter type scum waste pump (3.8L/s) for the two clarifiers);

¢« RAS pumps (two duty up to 2ADWF (150L/s each), three duty for >2. 7ADWF (133L/s each);

¢  Effluent chlorination (with dosing to overflow manhole with chlarine contact in 880ID outfall, duty / standby
920 chlorine drums, 240kg/d gas chlorinator with manual change-over, monorail crane scale for drum
weighing, manually initiated ventilation fan for chlorine store);

¢  880ID RC gravity outfall to the Fitzroy River (910m long); and

+  Five 15ML sludge lagoons (3.6m deep, 1m surface water layer, duty / assist submersible pumps (10L/s
each) returning supernatant to the oxidation ditches).

Sludge is periodically excavated from the lagoons and taken to landfill.
A centrifuge has been purchased and is to be installed to improve dewatering.
Treated effluent is discharged to the Fitzroy River downstream of the Barrage.

The Administration Building is of blockwork construction elevated to avoid flooding. It includes the main switch
room, laboratory, lunch room, office and wash room {male anly).

The Chlorination Building is of blockwork construction with a concrete roof and elevated to avoid flooding. It
includes a gas chlorinator and 2/920kg chlorine drums.

waniglobalskmeom PAGE 66

Page (83)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KMENT MERZ

Rockhampton sewage treatment plants planning strategy

8.2 Effluent reuse

There is no current effluent reuse from NRSTP and FRW has not required an assessment of reuse potential for
NRSTP.

FRW is continuing to negotiate with the adjacent racecourse to supply effluent for irrigation of the racetrack and
surrounding areas.

8.3 Raw sewage inflows
FRW has provided daily flow data for SRSTP for the July 2011 to July 2012 period.

Inflows for July 2011 to December 2011 are of interest because this period does nat contain significant wet
weather events. There are significant wet weather influences from January 2012.

NRSTP Inflows
60
50
40
T |
i
=
20 |
10
0
- T T T T T T T T — ©— ©— & ©— NN NN NN NN NN
O O T AT YT O O OOTTE AT TR T OTH R OT AT O OfemloTYTE O OToTT OO OOT T oA
O o000 00CO0OO00C0O0000O00CC0D0O00000O0C0OO0OO0
Al s B R G o o g I o g R T R B R Tt 5
KR MNAddogdood-rrdAddd--=cdddAdTFTONH S
PR E IO DT E 2288200000000
TH NG HFOIR=-FINOTOIROIOT T NS IFT A~ G
— N — 0 ] o] - - M — N — N ('] 2] - - 0

Figure 8-1North Rockhampton $TP raw sewage inflows July 2011-July 2012

The data shows that raw sewage inflows over the period 1 July 2011 to 30 December 2011 were very uniform
and largely unaffected by wet weather. It is considered that the median inflow for the July to December 2011
periad can reascnably be adopted as ADWF.

Table 8-1 Analysis of North Rockharnpton STP ADVWF and peak inflows

Period Daily flows

July — December 2011

Median daily flow (ADWF) 9.44 ML{d (109.3 Lis)

January —July 2012

Number of daily flows greater than 2ADWF 11

wanglobalskmcom PAGE 67

Page (84)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KNGHT MERZ

Rockhampton sewage treatment plants planning strategy

Period Daily flows
Number of daily flows greater than 3ADWF 4

Number of daily flows greater than 4ADWF 2

Number of daily flows greater than SADWF 2

Number of daily flows greater than 6ADWF 0

Maximum daily flow 49.44 ML/ (572.2 Lis)

The above ADWF compares with 10.3ML/d for August 2012 nominated by FRW (RRC 2012a).

The nominated design flow for this project is SADWF as an instantaneous flow. DNRM (2005) nominates full
treatment up to 3ADWF; screening and grit removal for 3 to SADWF and coarse screening for >5ADWF.

The data presented above suggest that daily lows up to BADWF are possible. Instantaneous flows are higher
than daily flows especially for short term wet weather flow events. A longer dataset, including instantaneous
flows, would need to be examined prior to detailed design.

84 Septage

Septage from waste transport contractors is delivered to NRSTP. FRW advises that this is predominantly septic
tank and domestic liquid waste with occasional trade waste deliveries by exception. The average daily volume
is estimated to be 20 — 50kL.

FRW has not provided any specific data for the volume ar characteristics for septage for NRSTP. An allowance
has been made for septage in the assessment of STP capacity by adopting a lower than normal nitrifier growth
rate. This approach will need to be confimed following raw sewage characterisation and prior to detailed

design.
8.5 Current performance
8.5.1 Discharge water quality corrpliance

FRW provided weekly effluent grab sample data for 2012 that has been analysed as follows:

Table 8-2 Analysis of North Rockharrpton STP 2012 effluent data

BOD TS5 pH Dissolved Cl TN TP Faecal coliforms
CESLEL {cfu/100mL)
Licence 20mg/L’ | 30mgiL' | 6585 | 6mg/’ | 07mgll' | 12mgil?® | 9mgiL®? 1,000%4,000°
Minimum 03 1.0 7 _ 0.0 15 08
Median 58 10.0 7.4 8.1 02 11.4 48
80%ile 10.9 220 76 0.2 03 19.3 76
95%ile 17.1 35.4 7.8 10.8 05 29.1 18.1
Madmum 250 IO 5.1 12 [l =22 | »7 >42,000
Datapoints | 50 50 50 50 50 49 49 100
“Failures’ 1 4 0 1 3 >12-23 | >9-8 | >1,000-3, >4,000-2
Mass load »7-36 | »5-21
waniglobalskmeom PAGE 68

Page (85)



WATER COMMITTEE AGENDA

SINOLAIR KNGHT MERZ

Rockhampton sewage treatment plants planning strategy

BOD TSS pH Dissolved cl TN TP Faecal coliforms
Oxygen (cfu/100mL)

5/1 licence >5-42 >1-48

Motes: 1—maximum. 2 — 80 percentile. 32— median. 4 — minimum. 5 — calculated 2011 mass load concentration across all R'ton STPs

In 2012 NRSTP failed to comply with the maximum targets for BOD and TSS. There was one exceedance for
BOD and four for TSS. 95%ile compliance was achieved for BOD but not for TSS. This demonstrates the
extreme difficulty in meeting maximum (and minimum) targets. This is a common problem across the industry
and the regulator should be encouraged to set a more realistic target, say 95%ile.

NRSTP achieved 100% compliance with the pH target range.
NRSTP failed to comply with the minimum DO target in one sample out of 50.

NRSTP failed to comply with the maximum residual chloride target in 3 samples out of 50. The effluent indicator
organisms seems to be measured as £.colf against a faecal coliforms standard — in three samples from the 100
the 1,000cfu/100mL target was exceeded and in two of these the 4,000cfu/100mL target was exceeded.
Because E.coliis a sub-set of faecal coliforms the performance may be worse than indicated.

The 2011 mass load median TN (12 mg/L) and TP (9mg/L) targets were achieved.

While the plant achieves the median TN target (12 mg/L) the individual weekly results are important because
each of them is used to calculate the total weekly mass load. 45% of the samples exceeded the TN target
which indicates there is not a lot of TN “freeboard”. Onthe other hand, the 2011 mass load TP target (9 mg/L,
median) is achieved in 85% of the samples and there seems to be significant TP “freeboard”. These TN and TP
targets include all Rockhampton STPs and Gracemere STP loads.

FRW reports that NRSTP achieved Smg/L TP more than 90% of the time in calendar 2012 and, 100% of the
time in 2013 to June.

The 2042 mass load TN target (7mg/L) would not be achieved in 75% of the samples and the 2042 TP target
(5mgfL) would not achieved in 40% of the samples. These TN and TP targets again include all Rackhampton
STPs and Gracemere STP loads.

If the North Rockhampton STP effiuent was subject to a 5/1 BNR type licence the TN target (5 mg/L, median)
would not be achieved in 85% of the samples and the TP target (1 mg/L, median) would not be achieved in 95%
of the samples.

It needs to be noted that these are grab sample data and compaosite sample data (that would be required for
detailed design) may produce a very different statistical analysis outcome.

| also should be noted that managing a mass load licence (when there is little freeboard) requires constant
statistical vigilance and week to week results may obscure the situation.

8.6 Odour

FRW keeps records of odour complaints for the Rockhampton STP catchments. For the period Dec 2011 — Dec
2012 there were 30 odour complaints in the combined Rockhampton sewerage catchment area. Most of these
are pump station and network related.

A small number of complaints were received during the period when additional trade waste deliveries from
Parmalat and Murgon Leather were received. Otherwise there have been no odour complaints about NRSTP.

waniglobalskmeom PAGE 69

Page (86)

5 FEBRUARY 2014




WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants planning strategy

8.6.2 Odour assessment

An odour madelling assessment has been undertaken to compare the odour nuisance potential with the
guideline requitements administered by DEHP. Details of the methodology are presented in Appendix D.

The preliminary adour modelling shows the critical 2.50U contour 400m to 500m beyond the North
Rackhampton STP boundary in all directions including across residential areas to the north.

Northings (m)

245200 245700 246200 246700 247200 248200 248700 249200

Eastings (m)

247700

Figure 8-2 Predicted 99.5% percentile odour contours for North R ockharrpton STP

Emissions from SPS No. 1, SPS no. 2, the septage receival tank, the sludge supernatant pump station and
fugitive emissions from th covered inlet works are more than 40% (of total emissions).

waniglobalskmeom PAGET0

Page (87)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KNGHT MERZ

Rockhampton sewage treatment plants planning strategy

The modelling assessment is strongly influenced by the emission rate adopted for the five sludge lagoons (that
together comprise 50% of the total emissions). The adopted lagoons emission rate is considered conservative
and would need to be confirmed with site measurement prior to a detailed design response.

FRW is presently installing a centrifuge to do WAS dewatering. FRW's intention is to use the skid mounted
centrifuge to dewater sludge from lagoons at GSTP, SRSTP and NRSTP.

Future augmentation of NRSTP (or an unacceptable increase in odour complaints) may lead FRW to consider
mechanical dewatering (and abandon the sludge lagoons) because that would change sludge odour emissions
substantially.

The pump stations and septage odour sources will also need to be considered as part of any future NRSTP
augmentation.

8.7 Noise
FRW reports that NRSTP has not experienced any naise complaints.

8.8 Strategic review of STP assets

A general overview of the condition of the existing structures is provided below. Thisis based on visual
inspection (where possible) and comment from FRVV personnel.

The plant is now nearly 30 years old and some “wear and tear’ is to be expected.

Table 8-3 North STP structures condition assessment

Htem Condition Comment

Inlet works Fair Potential for sulphide corrosion

Aerated grit chambers (2) Fair Potential for sulphide corrosion

Oxidation ditches (2) Fair Undermining and movement at expansion joint
Secondary sedimentation tanks (2} Fair

Overflow MH { chlorine contact tank Fair

Administration building Good Will need refurbishment

Chlorinator building Good Will need refurbishment

FRW personnel have noted that the oxidation ditch structure had been undermined by flood waters at the south-
west corner and may need re-instatement or possibly under-pinning. Movement of the central expansion joint in
the oxidation ditch structure has also been noted.

A general overview of the condition of the existing mechanical equipment is provided below. This is based on
visual inspection (where possible) and comment from FRYVY personnel.

The original mechanical equipment at NRSTP was installed in 1986. It is now 27 years old and is approaching
the end of its life. Some equipment e.g. mechanical bar screens have been replaced and upgraded with more
modern equipment like step screens. Other equipment items like the horizontal surface aerators are becoming
an increasing maintenance issue and need replacement / upgrading.

waniglobalskmeom PAGET1

Page (88)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KMIGHT MERZ

Rockhampton sewage treatment plants planning strategy

The equipment ratings range from new to poor.

Table 8-4 North Rockharrpton STP mechanical equipment condition assessment

Mechanical Equipment Condition | Comment

Inlet works step screens (2) Good One recent, one new installation

Screenings conveyar Good Installed with step screens

Grit blowers, diffusers, air lifts & sparge pump | Poor Installed 1986

Odour control fan, heater & carbon unit Poor Installed 1986

Horizontal surface aerators (6) Poor One being replaced, one being rebuilt

Overflow weirs / decanters (27) Fair Installed 1986, motors removed

Secondary sed tank scrapers (2) Poor Installed 1986, requires periodic attention to
splash zone items and slip rings

Secondary sed tank weirs (2) Fair Installed 1986

RAS pumps (3) Poor Installed 1986, regular attention required

WAS pump (1) Poor Installed 1986, being replaced with installation of
centrifuge

Gas chlorinator New Recent replacement

Sludge lagoon supernatant pumps (2) Fair Originals have been replaced

Centrifuge (1) New Being installed

Platforms and walkways Fair Installed 1986

NRSTP is supplied from a 315KVA Ergon transformer that is fully loaded.

The 1986 relay based control system was partially replaced in 1994 with PLC based control. There area
number of issues with the existing EIC system and a major upgrade is required - FRVW maintenance personnel
estimate this to be cost $2M. The issues include vermin attacks on existing cabling, deterioration of cable
ladder systems, switchboard upgrades and standardisation of key equipment items like Allen Bradley PLCs.

The SCADA / telemetry system operates similarly to SRSTP with a radio telemetry link to the server at
Glenmore water treatment plant and a Remote Server link (via Telstra) for the NRSTP operators.

Instrum entation at NRSTP comprises flow meters, level sensors, DO probes, pH analysers, chlorine residual
control and chlorine gas alarming.

8.9 Flooding inplications

The North Rockhampton STP site islocated in the Common on the north side of the Fitzroy River and is subject
to periodic floading.

North Rockhampton STP is a short distance downstream of the Fitzroy River flood gauge and the NRSTP flood
levels are a little lower than the gauge level. The gauge / flood levels for the various frequency floods are
compared below.

FRW advises that the NRSTP sewer network is essentially “compromised” at flood levels above about 7m on
the Rockhampton River gauge and this leads to significant impairment / process failure.

wanglobalskmeom PAGET2

Page (89)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KMIGHT MERZ

Rockhampton sewage treatment plants planning strategy

Table 8-5 North Rockharrpton STP flooding

Flood ARl Fitzroy River Flood level | NRSTP structures Effect on treatment process
Gauge level | at NRSTP'

2 year 4.2m AHD 4.0m AHD Nil

Syears | 596m 5.8m Potential loss of access to site | RAS system needs to be isolated to
Site flooded (surface levels protect biomass
approx. 4.3m to 5.1m)
RAS (dry mounted

submersible) and supernatant
pumps overtopped (SL 5.1m)

10 years | 6.65m 6.4m
20 years | 7.23m 7.0m Overflow MH overtops Qutfall capacity reduced / lost
(WL6.67m)
Backup into sludge lagoons
(MWL 6.72m)
50 years | 7.58m 7.4m Backup into sedimentation tank
launder (7.25m)
100 7.93m 7.8m Sedimentation tank (TWL Inlet structure, oxidation ditch and
years 7.98m) sedimentation tank operational

Motes: 1. Flood levels interpreted from Aurecon (2011)
The plant was designed to continue to operate up to the 100 year ARI flood level i.e. 7.93m AHD.

Site access is lost at about the 5 year ARI flood level and disinfection is lost at about the 20 year AR level i.e.
7.0m AHD.

3.10 High lewel capacity assessment for current plant loads

2.10.1

The existing North Rockhampton STP capacity has been assessed / optimised for two treated effluent
standards and clarifier / MBR separation technologies.

Table 8-6 Optimised NRSTP capacity

Treated water quality Optimised STP capacity
Clarifiers

20B0OD /3055 / TTN / 5TP (mass load effluent standard A) 48,000EP
SBOD/ 585 1 0.5NH3 / 5TN /TP (treated effluent standard B) 42 500EF

MBR

20BOD /3055 7TN / 5TP {mass load effluent standard &) 30,000EP
SBOD/ 585 1 0.5NH3 / 5TN /1T (treated effluent standard B) 70,000EP

The existing NRSTP cannot achieve either of standards A or B in its existing configuration.
Capacity assessments for the following options are presented in Appendix C.

A capacity of 48,000EP can he achieved for the clarifier / 20BOD / 30SS / 7TN / 5TP standard by a “soft”
conversion to EBPR. This could be accomplished if (1) a new inlet works is provided, (2) a new anaerobic zone

wanglobalskmeom PAGET3

Page (90)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KNGHT MERZ

Rockhampton sewage treatment plants planning strategy

{ RAS de-aeration zone is provided, (3) alum and caustic dosing for TP trimming is provided, (4) fine bubble
diffused aeration is provided, (5) RAS pumping is upgraded to 500L/s capacity, and (6) WAS pumping capacity
of 20L/s is confimed. This would require be a significant plant re-configuration and UV disinfection.
Mechanical dewatering has been briefly considered but it is noted FRW has decided to dewater from VWAS or
the existing sludge lagoons.

A capacity of 42,500EP could be achieved for the clarifier f 5BOD f 585/ 5TN / 0.5NH3 / 1TP standard by
conversion to EBPR. This would involve (1) a new inlet works, (2) a new anaerobic zone / RAS de-aeration
zone, (3) alum and caustic dosing for TP timming (4) fine bubble diffused aeration, (5) RAS pumping upgrade
to 500L/s capacity, and (6) WAS pumping capacity of 15L/s. This would be a significant plant re-configuration
and UV disinfection and mechanical dewatering should also be considered. Filters would probably be required
to achieve 588 consistently (but there may be a case for arguing for a relaxation of this requirement).

A capacity of 80,000EP can he achieved for the MBR / 20BOD / 30SS/ 7TN / 5TP scenario by a “soft”
conversion to EBPR. This would require a new inlet works with 2mm punched hale screens, a new anaerabic /
de-aeration reactor, an aeration upgrade with FBDA and a new membrane tank and permeate pumping system.
The 80,000EP hydraulic capacity requires some significant upgrading of existing pipework.

A site layout for the 80,000EP MBR option is presented in Appendix B.

The 70,000EP / MBR / 5BOD / 585 / 5TN / 0.5NH3 /1TP capacity can be achieved by a similar approach to the
above. The reduced capacity occurs because more of the existing bioreactor is used for anoxic volume to
achieve the 1TP target.

The above discussion compares with the original design capacity of 47,000EP for 20BOD / 30SS standard with

no ammonia oxidation or nutrient removal (RCC 1986). Being an oxidation ditch, NRSTP has inherent anoxic
zones and a nitrogen removal capability, even-though this was not a stated design objective.

FRW advises that NRSTP's current power demands are as follows:

¢ Annual consumption 1,391,868 kiwh
¢ Peak daily demand 239k

NRSTP was designed for 47, 000EP (270L/EP/d ADWF) so the main retained hydraulic components should be
satisfactory for the 42,500EP and 48,000EP capacity options.

Significant new pipework will be required for the 70,000 and 80,000EP MBR aptions.

The >3ADWF bypass at the existing inlet works was blocked off. FRW has now installed a manually actuated
slide on the bypass. Bypass capability needs to be automated for times when the plant is not manned.

An odour assessment has been undertaken for the NRSTP EBPR/MBR 80,000EP treated water quality A case.
The odour assessment is presented in Appendix D.

The assessment assumed that a covered inlet works with air treatment would be provided. The assessment
also examined two sludge handling scenarios. The first assumed the existing sludge lagoons would be retained

and the second replaced the lagoons with a mechanical dewatering building and out-loading silo.

The odour modelling results for the “with sludge lagoons” case are presented below.

waniglobalskmcom PAGET74

Page (91)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants planning strategy

Figure 8-3 Odour contours for optirrised NRSTP EBPR / VBR 80,000EP treated water quality Awith sludge lagoons

Northings (rm)
-~
=
)
=
=}
(=]

~
b
=)
3
=]
o

1
246200 246700 247200 247700 248200 248700 248200
Eastings (m)

245200 245700

These results indicate considerable potential for adour nuisance.
The odour modelling results for the “without sludge lagoons” case are presented below.

Figure 8-4 Odour contours for optirmised NRSTP EBPR / MBR 80,000EP treated water quality Awithout sludge lagoons

E rat3000

)

£

£

[+

Z 7412500

7412000

7411500

7411000

245200 245700 246200 246700 247200 247700 248200 248700 249200
Easlings {m)

waniglobalskmeom PAGE 75

Page (92)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIR KNGHT MERZ

Rockhampton sewage treatment plants planning strategy

The modelling shows that replacing the sludge lagoons with mechanical dewatering reduces the odour footprint
considerably but there remains a potential for nuisance to the south in the racecourse.

31 Geotechnical conditions
FRW has not been able to provide any geotechnical information for North Rockhampton STP.

The design drawings show that surcharging was used to improve the foundation capacity of the existing sails.
The surcharged area provided foundations for the ditch structure, sedimentation tanks and administration
building. Vertical wick drains were installed at 2m centres across the surcharge area. The natural surface was
stripped to about 300mm depth to stiff clay. Four metres of compacted decomposed granite was placed over
the ditch structure area. The surcharge over the administration building and chlorinator building area was 3.5m.
A different surcharge maternial was used over the sedimentation tank area with a depth of 3.25m. Seftlement
measuring points were installed at 11 locations across the surcharge area.

The surcharge material was taken down to about 1m abaove original natural surface for the ditch structure. The
ditch structure did not include any special foundation design features and consisted of a simple cantilever
perimeter wall / footing with 140mm thick floar slabs. Internal non-hydraulic walls were blockwork.

The surcharge material was largely removed from beneath the sedimentation tanks and the tanks were founded
about 1m below original natural surface. Again no special foundation design features were provided. The
sedimentation tanks have a ring wall and 150mm thick floor slabs. Groundwater pressure relief valves were
provided.

The chlorinator building was elevated (above flood level) and supported on piers with pad footings on 150mm of
com pacted decomposed granite. The decomposed granite layer base was about 1m below the original natural
surface.

8.12 Potential for retention or augmentation

NRSTP is a very valuable asset. It services Rockhampton’s largest growth area.

The structures are in fair condition (although some remedial work may be required for the ditch structure).
[...]
aeration configuration is sub-optimal some nitrogen removal is being achieved due to the simultaneous
nitrification de-nitrification characteristics of oxidation ditches.

To achieve the desired effluent quality an anoxic volume of up to 40% is recommended. The aeration system
needs to be re-configured or replaced so that sufficient anoxic volume is created.

Due to the shallow depth and type of aeration equipment it may not be possible to re-configure the existing
aeratars to achieve the required anoxic volume and also provide sufficient aeration capacity to meet aeration
demands. Larger horizontal surface aerators may drive the ditch contents at too high a velocity to achieve
sufficient anoxic volume. Vertical or aspirating surface aeration equipment may not be able to deliver sufficient
oxygen in a sufficiently compact area. Fine bubble diffused air systems will not be able to operate efficiently in
the shallow ditch. Meeting the aeration / anoxic volume requirements may not be achievable. More detailed
examination is required but, for this assessment, it is assumed that this problem can be solved.

The process assessment is presented below and indicates a potential capacity of 5,100EP (for 20BOD / 30SS /

7TN [/ 5TP effluent standard) with the following modifications:

¢ Theinlet works is modified to provide bypassing of > 3ADVWF flows

« The current aeration system is re-configured / replaced and is assumed to provide sufficient anoxic volume

¢ Pretreated sewage is directed to the anoxic volume of the reactor

¢ New RAS pumps are installed (if the existing pumps have inadequate capacity)

¢ NewWAS pumps are installed (if the existing pumps have inadequate capacity)

¢« New alum dosing is provided for phosphorus remaval

¢ New caustic dosing is provided for alkalinity correction of the effluent (but would only be required during
peak alum dosing periods)

1 Effluent standard B (SBOD / 555 / 5TN / 0.5NH 3/ 1TP)

The same comments as for the above cases generally apply.

An anoxic fraction of 45% is required.

Filters will probably be required to consistently achieve 5SS.

The process assessment is presented below and indicates a potential capacity of 3,600EP (for SBOD /5SS /
5TN f 0.5HN3 / 1TP effluent standard) with similar modifications.

15 Constructability

A number of the optimisation works considered above could be undertaken without taking the plant offline e.g.
redirecting RAS to the anoxic zone, RAS pumps, WAS pumps, alum dosing and caustic dosing. There may be
some issues with electrical cut-overs hut these should be readily overcome.

Itis assumed that re-configuring the aeration system (to create the necessary anoxic volume) could be done

(with the plant online) using surface aerators but this would require detailed examination prior to
implem entation.

waniglobalskmeom PAGE 3

Page (128)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study Em e
Existing STPs capacity / optimisation assessments

Adding a >3ADWF bypass to the inlet works is potentially more difficult in that a new flow splitter structure may
be required to provide sufficient weir length. This constructability problem might be overcome by bypassing the
inlet works during construction / cutover but screenings and grit would be pumped directly into the ditch.

The best solution is probably to construct a new inlet works and that is provided in the cost estimate for
optimisation works.

waniglobalskmecom PAGE 4

Page (129)



(ocT) obed

Rockhampion sewage treatment plants strategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR KIGHT NERZ

_SK

Table 1-2 Gracemere STP process capacity assessment for 8,000EP load and 20BOD / 308$ / no nutrient criteria effluent

Process / Unit Existing Evaluation criteria Requirement for 8,000EP Capacity Constraint f Comment

Operation

Inlet wiorks Bypass for »3A0DWF flows

Bicreactor Pasveer ditch 1,200kL volume Existing ditch / FST limits capacity

Clarification Final settling tank 16m dia x 3m depth Multiple units for peak load Existing FST has no redundancy
are desirable

Aeration Surface aerators — Bx2m horiz + 2 vertical

SOTR (Bx2x3.7 + 2x11) 66 4kgO2/hr
Power (Bx2x1.6 + 2x7.5) 34 2Ky

5 horizontal + 2 vertical
SOTR 59kgO2/hr

One horizontal aerator
(2m) standby

Existing aeration has insufficient standby
capacity for peak demand

Power 31k
RAS Duty / standby pumps {(capacity unknown ) Duty / standby pumps Existing RAS pumping capadity is unknown
WWAS Duty 7 standby pumps {(capacity unknown) WWAS over 12hrd x Sdinilc Existing WWAS pumping capacity is unknown
Caustic dosing il Duty / standby pumps Caustic dosing may be required to correct
30 days storage effluent alkalinity farirrigation
Solids handling Sludge lagoons (3) drying beds [2) Mechanical dewatering Existing lagoons and drying beds are likely to be

Skid mounted centrifuge purchased

over Bhrs/d x Sdiwk

capacity limiting

vy globalskmcom

PAGES

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(TET) O9bed

Rockhampion sewage treatment plants strategic planning study
Exdsting STPs capacity / optimisation assessments

Table 1-3 Gracemere STP process capacity assessment for 6,500EP load and 20BOD / 3088 / 20TN / 8TP effluent

SOTR (Bx2x3.7 + 2x11) 66 4kgO2/hr
Paower (Bx2x1 6+ 2x7.5) 34 2KwW

Process f Unit Existing Evaluation criteria Requirement for 6,500EP Capacity Constraint f Comment
Operation
Inlet works Bypass for =3A0WFE flows
Bioreactor Pasveer ditch 1,200kL volume Gday SRT + 1.800mg/L MLSS Existing ditch / FST limits capacity
Clarification Final settling tank 16m dia x 3m depth hultiple units for peak load Hydraulic flux — 0.89m/hr at 3ADWWEF Existing FST has no redundancy
are desirable Solids flLx — 3.93kg/m 2/hr at 3ADWF
Aegration Surface aerators — Bx2m horiz + 2 vertical Existing aerator configuration limits anoxic

wolume in ditch

5 horizontal + 2 vertical
SOTR 59kgO2/hr

One horizontal aerator
(2m) standby

SOTR peak 87kg02/hr, average 53kgO2/hr
Powier peak B8V, average 42k

Existing aeration has insufficient standby
capacity for peak demand

30 days storage

1.000L storage

Power 271 Existing aerators may not be able to be re-
configured to achieve anoxic volume
RAS Dty f standby pumps {(capacity unknown ) Dty £ standby pumps Flow rate pealk 26L/7s; averags 12L/s Existing RAS pumping capacity is unknown
WWAS Dty / standby pumps [(capacity unknown) WVAS over 12hr/d x SdiAwk 97kL/A WAS volume Existing WAS pumping capacity is unknown
Flow rate pealk 7. 5L, average — 3 Lis
Alum dosing il Duty / standby pumps Flow rate peak 342 L/d, average 98L/d Alum dosing is required to trim effluent TR
30 days storage 4 .000L storage
Caustic dosing il Duty / standby pumps Flow rate peak 114L/d, average 24L/7d Caustic dosing is required to comrect effluent

alkalinity

Solids handling Sludge lagoons (3) drying beds [2)

Skid mounted centrifuge purchased

hMechanical dewatering
over Bhrs/d x Sdiwk

Load rate hydraulic 28kL/hr; solids 62kgSSir
Cake output 17 2thwic at 14% DS

Existing lagoons and drying beds are likely to be
capacity limiting

v globalskmcom

PAGE 6

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(zeT) obed

Rockhampion sewage treatment plants strategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR K

_SK

Table 1-4 Gracemere STP process capacity assessment for 5,100EP load and 20BOD / 3088 /7TN / 5TP effluent

SOTR (Bx2x3.7 + 2x11) 66 4kgO2/hr
Power (Bx2x1 .6 + 2%7 .5) 34 2KW

Process f Unit Existing Evaluation criteria Requirement for 5,100EP Capacity Constraint f Comment
Operation
Inlet works Byvpass for >3ADWE flows
Bioreactor Pasveer ditch 1,200kL volume 10 day SRT + 2 300mg/l MLSS Existing ditch f FST limits capacity
Clarification Final settling tank 16m dia x 3m depth hultiple units for peak load | Hydraulic flux 0 7m/hr at 3A0DWF Existing FST has no redundancy
are desirable Solids flLx 3. 8kg/m2mr at 3ADWF
Asration Surface aerators — 6x2m haoriz + 2 vertical Existing aerator configuration limits anoxic

volume in the ditch

5 horizontal + 2 vertical
SOTR 59kgO2/hr

One horizontal aerator
(2m) standby

SOTR peak 58kgO2/hr; average 37 ka0 2/hr
Power peak 47k, average 29Ky

Existing aerators may not be able to be re-
configured to achieve 40% anoxic volume

Skid mounted centrifuge purchased

Power 21Ky

RAS Duty f standby pumps {(capacity unknown ) Dty / standby pumps Flow rate peak 27L/s Existing RAS pumping capacity is unknown

WYAS Duty f standby pumps {(capacity unknown) Dty / standby pumps to Flowe rate minimum 1.5/ Existing ¥WAS pumping capacity is unknown
deliver WAS volume over
12hrid x Sdhwk

Alum dosing il Duty / standby pumps Flow rate peak 336 L/d; average 150L/d Alum dosing is required to trim effluent TP
30 days storage 45001 storage

Caustic dosing il Duty / standby pumps Flow rate peak 86L/d; average 13L/d Caustic dosing is required to correct effluent
30 days storage 400L storage alkalinity

Solids handling Sludge lagoons (3) drying beds (2) Existing lagoons and drying beds may be

capacity limiting

wwv globalskmcom

PAGET

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(ccT) obed

Rockhampion sewage treatment plants sirategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR KNIGHT MERZ

_SK

Table 1-5 Gracemere STP process capacity assessment for 3,600EP load and 5BOD /588 /5TN / 0.5NH3 / 1TP effluent

Process f Unit Existing Evaluation criteria Reguirement for 3,600EP Capacity Constraint f Comment
Operation

Inlet works Bypass for =3ADWE flows

Bioreactor Pasweer ditch 1,200kl volume 14 day SRT + 2 500mg/l MLSS Existing ditch / FST limits capacity

Clarification

Final settling tank 16m dia x 3m depth

Flux hyd 0.5m/hr; solids 3 9kg/m2/r at 3ADWWF

Existing FST has no redundancy

12hrfd x Sdfwk

Aeration Surface aerators — &x2m horiz + 2 vertical Existing aeration system configuration limits the
SOTR (Bx2x3.7 + 2x11) 66.4kgO2/hr anoxic volume
Power (Bx2x1 B+ 2x7 5) 34 2k
5 horizontal + 2 vertical One horizontal aerator SOTR peak 43kgO2/hr, average 30kgO2/hr Existing aerators may not be able to be re-
SOTR 58ka02Mr (2m ] standby Paower peak 34 average 230 configured to achieve 45% anoxic volume
Fower 31k
RAS Dty / standby pumps (capacity unknown) Duty / standby pumps Flow rate peak 24L/s Existing RAS pumping capacity is unknown
WWAS Dty / standby pumps (capacity unknown) Deliver WwAS volume over Flow rate minimum 1.7L/s Existing WAS pumping capacity is unknaown

30 days storage

700L storage

Alum dosing Mil Duty / standby pumps Flow rate pealk 446 L/d, average 260L/d Alum dosing is required to remaove TR
30 days storage 7.800L storage
Caustic dosing Mil Duty / standby pumps Flow rate pealk 79L/d, average 23L/d Caustic dosing is reguired to comect efflusnt

allkalinity

Solids handling

Sludge lagoons (3) drying beds [2)

Skid mounted centrifuge purchased

Existing lagoons and drying beds may be
capacity limiting

Wi globalskimcom

PAGE 8

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study B
Existing STPs capacity / oplimisation assessments

2. South Rockharpton STP

Over the 2012 calendar year South Rockhampton STP achieved a median performance of 10BOD / 11SS/
30TN 7 5TP with a hydraulic load of 20,000EP. SRSTP was not designed to remove nitrogen or phosphorus.

Four options far “optimising” the capacity of the existing South Rockhampton STP infrastructure have been
considered and the results are summarised below.

The first two options assume the existing clarifiers are retained as the separation technology. The second two
options adopt MBR as the separation technology.

For the 5TP effluent target, chemical phosphorus trimming using alum has been adopted for the smaller
capacity clarifier option. For the larger capacity MBR option EBPR has been adopted as the primary
phasphorus rem oval technalogy.

For the 1TP effluent target, EBPR biological phosphorus removal (supplemented with alum trimming) has been
adopted.

Anaerobic sludge digestion has been adopted but it is noted that aerobic digestion is more effective for WAS.
This matter should be re-visited during concept design.

Table 2-1 South Rockhanpton STP existing plant optimisation scenarios

Optimisation scenarios Capacity (EP)
Clarifiers

Mass load effluent standard A (20BOD /305S/ 7TN /5TP) 18,000EP
Effluent stanclard B (5BOD /555 / 5TN / 0.5NH3 /1 TP) 12,000EP
MBR

Mass load effluent standard A (20BOD /30 S5/ 7TH / 5TF) 35,000EP
Effluent standard B (5BOD /5SS / 5TN / 0.5NH3 /1TF) 18,000EP

The process scenarios are summarised below.
21 Mass load effluent standard A(20BOD /3085 / 7TH / 5TF)

The following assumptions have been made in the process capacity assessments.

+  ADWF of 250L/EP/

+  PDWF [ ADWF ratio of 2.0

¢ Fulltreatment up to 3ADWF and bypassing of >3ADWF

+ Raw sewage of 125gCODV/EP/d; 58gBOD/EP/d; 13gTN/EP/d; 9gNH3N/EP/d; 2.3gTP/EP/d; Nus 2%TN
¢ Peak loading factor of 1.7 for the above characteristics

¢ Sewage temperatures — minimum 200C, average 250C, maximum 300C

¢ Design targets 0.5mg/L below the nominated effluent parameters

+  Aeration alpha factor of 0.7 — 0.8; clean water vendor SOTE of 1.8kgO2/r for jet surface aerators and
motor wire power 85% of motor rating. It is considered that the vendor SOTE for jet aerators is high.

¢ OTE of 5.5%/m, alpha 0.6 — 0.7 and 65% blower efficiency for fine bubble diffused aeration
¢ Alum dosing is provided for chemical phosphorus trimming

¢ Caustic dosing is provided to correct effluent alkalinity to 50mg/L (CaCO3)

wanglobalskmeom PAGE 9

Page (134)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study B
Existing STPs capacity / oplimisation assessments

¢+ RAS rate of 1.5 ADWF

¢ Sludge SSVI of 120mLfg at PDWF and 150mLfg at 3ADWF

«  Effective volume of the anaerobic digesters is 70%

The key constraint in the existing plant to achieving this effluent standard is the lack of an anoxic zone for

nitrogen removal. The size of the reactor, its arrangement as two parallel streams and the configuration of the
existing jet aerators prevents the creation of a suitable anoxic zone.

The reactor / FST volume limits the overall capacity.

The process assessment is presented below and indicates a potential capacity of 18,000EP (for 20BOD / 30SS
f 7TN [ 5TP effluent standard) with the following modifications made to the existing plant:

¢ Theinlet works is madified to provide bypassing of > 3ADVWF flows

¢ One Primary Sedimentation Tank (PST) is taken off-line to preserve COD / BOD for de-nitrification

¢ The bioreactors are madified to operate in series (rather than parallel) and provided with baffling for
compartmentalisation of anoxic and aerabic zones

¢  Afine bubble diffused aeration system is provided
¢ An A-recycle system is provided
¢ New alum dosing is provided for chemical phosphorus trimming

¢ New caustic dosing is provided for alkalinity correction of the effluent (after alum dosing)

As noted above FRW has purchased a skid mounted centrifuge that will be used for dewatering digested sludge
from the SRSTP sludge lagoons. The dewatering will be undertaken regularly and this should provide sufficient
capacity to effectively remove solids from the plant.

22 Effluent standard B (SBOD / 58S / TN / 0.5NH3 / 1TP)

For this case, where there is a low TP effluent target and plant has a significant capacity, chemical phosphorus
is not considered economic.

The approach taken here is to establish an EBPR process viz:

¢  Convert the existing PSTs to anaerobic / RAS de-aeration volume

¢  Reconfigure the two parallel trains of bioreactors to operate in series and provide baffling for
compartmentalisation of aerobic, anoxic and de-aeration zones

¢ A fine bubble diffused aeration system is provided
¢ An A-recycled system is provided
¢ Provide alum dosing for chemical phosphorus trimming (and backup if EBPR fails)

+  Provide caustic dosing for alkalinity correction of the effluent (after alum dosing)

The assumptions described abave for the 20BOD / 30SS / 7TN / 5TP case generally apply.

The process assessment is presented below and indicates a potential capacity of 12,000EP (for 5BOD / 5SS /
5TN /0.5NH3 / 1TP effluent standard).

Filters may also need to be added to achieve 5SS consistently.

wanglobalskmeom PAGE 10

Page (135)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study B
Existing STPs capacity / oplimisation assessments

23 MBR mass load effluent standard A (20BOD / 3088 / 7TN { 5TP)
EBPR has been adopted as the primary phosphorus removal technology for this larger capacity MBR option.

The existing PSTs and bioreactors need to be re-configured in series with baffling to create the anaerobic,
aerobic and anoxic zones that are required. FBDA is required for increased capacity and efficiency. An internal
recycle is also required.

The reactor / PST s volume limits the overall capacity. This constraint is reduced by the higher MLSS
concentration provided by the MBR process and by the extra tankage provided by the MBR tank.

An issue with MBR systems is that they are not hydraulically “fail safe”. To overcome this constraint the existing
final settling tanks are retained to provide partial treatment of the MBR bypass.

The process assessment is presented below and indicates a potential capacity of 35,000EP (for 20BOD f 30SS
{ 7TN [ 5TP effluent standard) with the following modifications made to the existing plant:

¢ A newinlet works is constructed to provide 2mm punched hole fine screening (a warranty requirement for
MBR membranes)

¢  The Primary Sedimentation Tanks are converted to provide anaerobic / de-aeration volume for the EBPR
process

¢ The bioreactors are madified to operate in series (rather than parallel) with baffling to provide appropriate
anoxic and aerobic volumes

¢« A new fine bubble diffused aeration system is provided

¢ An A-recycle system is provided

¢ A new MBR system is provided

¢ The existing secondary settling tanks are retained for partial treatment of emergency MBR bypass flows
¢  New alum dosing is provided for chemical phosphorus trimming

¢ New caustic dosing is provided for alkalinity correction of the effluent (after alum dosing)

MBR provides adequate disinfection for release to aquatic environments but this may need to be reassessed for
some reuse applications.

A process flow diagram for this option follows:

wanglobalskmeom PAGE 11

Page (136)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study B
Existing STPs capacity / oplimisation assessments

South Rockhampton Sewage Treatment Plant - EBPR/MBR Process Flow Diagram
Bloreactars

ARecycle
Anaerobic Anoxic Aerabic M=mbrane
Zones AnoxicZone  Aerobic Zone Zone SwingZone Biorzactor

ToFitzroy River

MRAS

' MWAS
Daaeration

P

L' 4

Sludge Lagoons

N 4

Anaeroblc Digestion

Figure 2-1 South Rockharmpton STP EBPR / MBR Optrmisation process flow diagram

24

MER effluent standard B (SBOD / 5585 / 5TN / 0.5NH3 / 1TP)

This higher effluent standard requires that an EBPR process is implemented and that significant re-configuration
of the plant is undertaken.

The process assessment is presented below and indicates a potential capacity of 19,000EP (for 5BOD / 5SS
5TN f 0.5NH3 / 1TP effluent standard) with the following modifications to the existing plant:

25

A new inlet works is constructed to provide 2mm punched hole fine screening (a warranty requirement for
MBR membranes)

The Primary Sedimentation Tanks are converted to anaerobic / de-aeration volume for the EBPR process

The hioreactors are modified to operate in series (rather than parallel) with baffling to provide appropriate
anoxic and aerobic volumes

A new fine bubble diffused aeration system is provided

An A-recycle system is provided

A new MBR system is provided

The existing secondary settling tanks are retained for partial treatment of emergency MBR bypass flows
New alum dosing is provided for chemical phosphorus trimming (or for EBPR failure backup)

New caustic dosing is provided for alkalinity correction of the effluent (after alum dosing)

Constructability

Some of the above optimisation works could be constructed without taking the plant offline e.g. filters for 585,
new inlet works, MBR tank / system, alum dosing and caustic dosing.

wanglobalskmeom PAGE 12

Page (137)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

Rockhampton sewage treatment plants strategic planning study B
Existing STPs capacity / oplimisation assessments

However, many of the optimisation works described above would require the plant (or significant parts of it) to
be taken offline during construction e.g. re-configuring the two parallel reactors to series operation and providing
baffling to create anoxic volume, providing fine bubhble diffused aeration in the reactors, converting the PSTs to
anaerobic / RAS de-aeration volume, interconnecting pipework and electrics.

FRW has suggested that the plant could be taken offline during construction under a Temporary Environmental
Program approval. This needs to be pursued by RFW.

In recent Queensland STP projects effluent quality has needed to be maintained during construction. If thisis

the case here a new reactor and associated aeration etc. would need to be constructed. The cost estimate for
optimisation works provides for this.

wanglobalskmeom PAGE 13

Page (138)



(6£T) 9bed

Rockhampion sewage treatment plants strategic planning study

Existing STPs capacity / optimisation assessments

SINGLAIR K

_SK

Table 2-2 South R ockhanpton S$TP process capacity assessment for 18,000EP load and 20BOD / 3085 /7TN / 5TP effluent

Process f Unit Existing Evaluation criteria Requirement for 18,000EP Capacity Constraint f Comment
Operation
Inlet works =380V bypass

Primary Settling
Tanks

PSTs 2x22m dia tanks x 2. 15m deep

Hydraulic flux 1 4m/hr at 3ADWF

One PST only reguired (two PSTs remove COD /
BOD that is required for TH remowval )

Bioreactor Eioreactors 2x1040kL 12 day SRT + 2400mg/l MLSS Re-configure in series and change aeration to
provide anoxic volume.
Provide & recycle of 15A0WE
Clarification FSTs 2x22m dia x 3m deep Cne FST for POWFE load Hydraulic flux 0.87 at PODWWE, 0.65m/hr at 220WE
Two FSTs for 320WWF load | Solids flux 5.8 at PDWF; 3.9ka/m2/hr at 3A0DWF
Asration Jet aerators 6 duty no standby, SOTR - peak - 155kgQ2/hr; average — 97kgO2/hr Configuration does not allow sufficient anoxic
SOTR (Bx27)162kg0 2/hr; Power - peak — 10 1KW,; average — B3k volume. Install new FEDA
Powier (6x15) 90KV
RAS 2 duty 90Lss; 2 duty + 1 assist 135075 Dty /standby pumps Flow rate peak 140L/s; average 70L/s Existing RAS pumping capacity sufficient
WAS Capacity unknown WWAS over 12hrd x Sdiwlke Flowi rate minimum 4L/ Existing WWAS capacity unknown
Alum dosing Il Duty / standby pumps Flow rate peak 458 L/d; average 284L/d Alum dosing is required toremove TP
30 days storage 9.000L storage
Caustic dosing il Duty / standby pumps Flow rate peak 266L/d; average 33L/d Caustic dosing is required to correct effluent

30 days storage

1.000L storage

allalinity

Anaerobic dig

2x1200kL cold digesters

Load 1.6 —4.8 kg/m3/d

SRT - 50d; VSS load — 0.62kg/m3/d

Digestion is not process limiting.

Sludge lagoons

19.2WIL total capacity

150d at 116kL/d WAS volume (0.45%D5)

Solids handling

Skid mounted centrifuge purchased

Mechanical DWWAS

dewatering Bhrid x Sdiwik

Hydraulic load 32kL/hr
Solids load 127 kgSS/ihr
Cake output 22 2tfiwk at 14%D5S

Mechanical dewatering data for permanent
installation

wanw globalskmcom

PAGE 14

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(ovT) obed

Rockhampion sewage freatment plants strategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR KMIGHT

_SK

Table 2-3 South Rockhanpton STP process capacity assessment for 12,000EP load and 5BOD / 558 / 5TN / 0.5NH3 / 1TP effluent

Process f Unit Existing Evaluation criteria Regquirement for 12,000EP Capacity Constraint f Comment
Operation
Inlet works =2ADWYF bypass

Primary Settling

PSTs — 2x22m dia tanks x 2.15m deep

Convert both PSTs to anaerobic + RAS de-aeration

volume, Combined 3,550kL including 190kL

Re-configure PSTs as part of EBPR process

Bioreactor Bioreactors 2x1040kL Re-configure bioreactors in senes and change
anaerobic and TOkL RAS de-aeration asration to provide anoxic volume.
16 day SRT + 2,500mg/L MLSS Provide &-R ecycle
Clarification FSTs 2x22m dia x 2m deep Cne FST for PDWYE load Hydraulic flux 0.58m/dMhr at PDWWF; 043 at 3A0DWWFE
Two FSTs for 3ADWF load Solids flux 3.8kg/m2/ir at PDWE, 3 9 at 3ADWFE
Aeration Jet aerators 6 duty no standby; SOTR peak 150kgO 2/, average 95kgO2/hr Configuration does nat allow sufficient anaoxic
SOTR (Bx27) 162kg02/hr; Power peak 99k, average G2k volume
Power (Bx15) 90k Install new FBDA.
RAS 2 duty 90L/s; 2 duty + 1 assist 135Lfs Dty /standby pumps Flow rate peak 96L/s; average 48L/s Existing RAS pumping capacity sufficient
WWAS Capacity unknown WAS over 12hrid x Sdiwls Flow rate minimum 4L+/s Existing WAS capacity unknown
Alum dosing il Dty /standby pumps Flow rate peak 1,038 L/d; average 133L/d Alum dosing is required to trim TP. Full chemical
30 days storags 4,000L storage P removal peak 1,357L/d; average 860L/d
Caustic dosing IMil Duty /standby pumps Flow rate peak 268L/d, average 24L/d Caustic is required to correct effluent alkalinity

320 days storage

1,000L storage

Full chemical P removal peak 27204, average
824

Anaerobic digest

2x1200kL cold digesters

Load 1.6 — 4.8 ka/m3/d

SRT 43d; V55 load 0.25kg/m3/d

Digestion is not process limiting

Sludge lagoons

19.2ML total capacity

HRT 140d at 136kL/d WAS volume 0 45%0S

wann globalskmeoom

PAGE 15

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(T¥T) obed

Rockhampton sewage treatment plants strategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR KNIGHT NERZ

_SK

Table 2-4 South Rockhanpton STP MBR process capacity assessment for 35,000EP load and 20BOD /3088 /7TN / 5TP effluent

Process / Unit
Operation

Existing

Evaluation criteria

Requirement for 35,000EP Capacity

Constraint f Comment

Primary Settling

PSTs 2x22m dia tanks = 2.15m deep

Hydraulic flux 2.0m/sr at POCWWE, 3. 1m/hr at 2A0WWE

One PST only required.

Eioreactor

Eioreactors 2x1040kL

Combined EBFR 2, 700kL including 300kL anaerobic,

150kL RAS, A Recyele de-aeration 150kL
17 clay SRT + 4 500mg/l MLSS

Convert one PST to EBEFPR. Re-configure
bioreactors in seres and change aeration to
provide anoxic volume. Provide A-Recycle.

Secondary Settling

FSTe 2x22m dia x 3m desp

Two FSTs for 34DWF [oad

Hyd flux 1.4mdhr, Solids flux 10.35ka/m2/hr

30 35V assumed for MBR bypass at 320WWE

MER il Flux — average 32, 7day 750kl B trains of membranes (5 duty , 1 standby) MNew MBR tank
39, 4day 46, Thr S2L/m2/Mr | Cassettes - 30
Aeration Jet aerators 6 duty no standby, SOTR SOTR peak 375kg0 2/hr, average 230kgO2/hr Configuration does not allow sufficient anoxic
(627 )162kg0 2/hr; Power (8x15) 90kWVY Power peak 145KW; average 23KwW volume. Install new FBDA.
MBR Nil Ajrflowe peak 9,500~ m3/hr, average 2, 400Mm3Ar MNew MBR blowers (3 duty, 1 standby)
Power peak 180kVY, average 34 kvy
RAS 2 duty pumps 90L/s; 2 duty1 assist 1350L/s Duty / standby pumps Flow rate min 60L/s, avg 2050L/s, max 480L/s Existing capacity insufficient
WVAS Capacity unknown WWAS over 12hd x Sdiwils Flow rate minimum 4L/s, maximum SL7s Existing WAS capacity unknown
MBR permeate Mil 30d average flow to Thr Flow rate peak 103L/s, maximum S15L/ MNew MBR permeate pumps
pumps production rate
Alum dosing il Dty / standby, 20d storage | Flow rate peal 800 Lid; median 0L/, 5,000L store Alum dosing is only required if EBPR fails
Caustic dosing il Dty / standby pumps Flow rate peak 525L/d; average 26L/d Caustic dosing is required to comrect effluent
30 days storage 2,000L storage alkalinity during peak alum desing
CIF dosing il Dty / standby pumps, Citric acid 20kL/yr, NaOCl 11kLiyr, Based on GE LEAP system

30 day storage

Citric storage 2,000L, MaOCl storage 1,000L

Anaerobic digest

2x1,200kL cold digesters

Load 1.6 — 4.8 kg/m3/d

SRT 18d, VEE load 0.71kg/m3/d

Digestion is not process limiting

Solids handling

Sludge lagoons 19.2ML

Skid mounted centrifuge purchased

Wechanical DWAS
dewatering

Hydraulic load 34kLshr, solids load 540kahr
Averade cake production 7 1tiwk at 14%DS

Mechanical dewatering data provided for
permanent installation

v globalskmcom

PAGE 16

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



(zvT) obed

Rockhampton sewage treatment piants strategic planning study
Existing STPs capacity / optimisation assessments

SINGLAIR KNIGHT

_SK

Table 2-5 South Rockhanpton STP MBR process capacity assessment for 19,000EP load and 5BOD 7588 / 5TN / 0.5NH3 / 1TP effluent

Process f Unit Existing Evaluation criteria Requirement for 19,000EP Capacity Constraint f Comment
Operation
Inlet works 2mm punched hole fine screening

Primary Settling

PSTs 2x22m dia tanks x 2 15m deep

Eioreactor

Bioreactors 2x1040kL

Convert both PSTs to anaerobic/ de-aeration
volume. Combined EBPR volume 3,550kL including
240kL anaerobic, 100kL RAS; A Recycle de-aeration
100kL. 18 day SRT + 4, 500mg/l MLSS

Re-configure both PSTs as part of EBPR
process

Re-configure bioreactors in senss and change
aeration to provide anoxic volume

Secondary Settling

FSTs 2x22m dia x 3m deep

Two FSTs for 3ADWFE load

Hyd flux — 0.78m/hr, Solids flux — 10.35kg/m2/hr

&80 S5V assumed for MBR bypass at 3ADWWF

MBR il Flux average 32, 7day 38, A410KL; 5 trains of membranes {4 duty , 1 standby) Mew MBR tank
Aday 46; 1hr 52L/m2/Mhr Cassettes 16
Aeration Jet aerators 6 duty no standby, SOTR SOTR pealk 269kg0 2/Hr; average 170kgO2/hr Configuration does not allow sufficient anoxic
(Bx27)162kgO 2/hr, Fower (6x15) 90KW Power peak 105K, average 55k valume. Install new FEDA
WMBR Mil Airflow peak 5 050Mm3Ar, average 1,900Mm3Mhr MNew MBR blowers (3 duty, 1 standby)
Power pealk 84144, average 271
RAS 2 duty pumps 80L/s; 2 duty1 assist 13507 Dty /£ standby pumps Flow rate min 45075, average 11507, max 255075 Existing capacity is insufficient
WAS Capacity unknown WWAS over 12hrfd x Sdiwk Flow rate minimum 4 5L/s, maximum 11L4s Existing capacity unknown

MER permeate il 30d average flow to 1hr Flow rate average 57L/s, maximum 280L/s

pumps production rate

Alum dosing il Duty / standby; 30d storage | Flow rate peak 1450 L/d, avg 295; 105 000L storage | Alum dosing is required for TP trimming
Caustic dosing il Duty / standby;30d storage | Flow rate peak 43800L/d; avg 40L/d; 2,000L storage Caustic dosing to correct effluent alkalinity
CIFP dosing il Duty / standby pumps, Citric acid 11kLéyr, NaOCl BkL Ay, Based on GE LEAP system

30 day storage

Citric storage 1,000L, NaOCl storage 1,000L

Anaerobic digest

2x1,200kL cold digesters

Load 1.6 — 4.8 kg/m3/id

SRT 16d, V55 load 0.31kg/m3/d

Digestion is not process limiting

Sludge handling

Sludge lagoons 19.2WL

Skid mounted centrifuge purchased

Mechanical DVWAS
dewatering

Hydraulic load 38kLshr, solids 194 kg/hr
Cake production 33tAwlk at 14905

MWechanical dewatering data provided for
permanent installation

v globalskimcom

PAGE 17

VAN3IOV FFLLINNOD d3LVM

7102 AdvVNdd34d G



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KNHT MERZ

Rockhampton sewage treatment plants strategic planning study

Existing STPs capacity / oplimisation assessments

3. North Rockharpton STP

Over the 2012 calendar year the North Rockhampton STP achieved a median performance of 6BOD / 10SS /
12TN f 5TP with a hydraulic load of 42 800EP. The plant was not designed for nitrogen or phosphorus removal.
However, hecause it is an oxidation ditch it has inherent de-nitrification capability and has consistently achieved
nitrogen removal. Phosphorus removal has also been abserved hut it is due to biomass assimilation rather than
a specific phosphorus removal process or intent.

Four options for “optimising” the capacity of the existing Narth Rockhampton STP infrastructure have been
considered and the results are summarised below.

The first two options assume the existing clarifiers will be retained as the separation technaology.
The second two options adopt MBR as the separation technology.

All septage accepted by FRW is directed to NRSTP. The nominated volume of 20 — 50kL/d is insignificant but
the potential toxicity is significant. An allowance has been made for this by reducing the nitrifier growth rate (by
about 20% i.e. to 0.7/d down from 0.9/d). The decreased growth rate increases the sludge age / biomass. This
will provide buffering in the system to account for any partial inhibition or toxicity caused by various unknown
and transient components. The general rule is to increase sludge age as sewage toxicity increases. This matter
needs to be re-visited during concept design.

For all of the effiuent standards an EBPR solution with an upstream anaerobic / RAS de-aeration reactor has
been adopted. Alum dosing is proposed for TP trimming.

Table 3-1North Rockharrpton STP existing plant optimisation scenarios

Optimisation scenarios Capacity (EP)
Clarifiers

Mass load effluent standard A (20BOD /3085 / TTN /5TP) 48,000EP
Effluent standard B (5BOD /558 / TN / 0.5NH3 /1 TP) 42 500EP
MBR

Mass load effuent standard A (20BOD /30 S5/ 7TN / 5TF) 80,000EP
Effluent standard B (5BOD /555 / 5TN / 0.5NH3 / 1TP) 70,000EP

The process scenarios are summarised below.
31 Mass load effluent standard A (20BOD /30 $S/7TN / 5TR)

Because NRSTP is a relatively large plant and is expected to receive the majority of the future growth load
chemical precipitation is not considered an appropriate primary phosphorus removal technology.

The existing air spiral grit chamber aerates the raw sewage and is incompatible with EBPR processes. It will
need to be replaced with vortex gnt removal.

The following assumptions have been made in the process capacity assessments.

+  ADWF of 220/EP/

+  PDWF / ADWF ratio of 2.0

¢  Full treatment up to 3ADWF and bypassing of >3ADWF

waniglobalskmecom PAGE 18

Page (143)



WATER COMMITTEE AGENDA 5 FEBRUARY 2014

SINOLAIN KNHT MERZ

Rockhampton sewage treatment plants strategic planning study
Existing STPs capacity / oplimisation assessments

+ Raw sewage of 125gCODt/EP/d; 58gBOD/EP/d; 13gTN/EP/d; 9gNH3N/EP/d; 2.3gTP/EP/d; Nus 2%TN
¢ Peak loading factor of 1.7 for the above characteristics

¢« Sewage temperatures — minimum 200C, average 250C, maximum 300C

¢ Design targets 0.5mg/L below the nominated effluent parameters

¢ Aeration alpha factor of 0.7 — 0.8; clean water vendor SOTE of 1.8kgO2/r for surface aerators and motor
wire power 85% of motor rating.

¢ OTE of 5.5%/m, alpha 0.6 — 0.7 and blower efficiency of 65% for fine bubble diffused aeration
¢ Alum dosing is provided for chemical phosphorus trimming

¢  Caustic dosing is provided to correct effluent alkalinity to 50mg/L (CaCO3)

+ RASrate of 1.5 ADWF

¢  Sludge SSVI of 120mLfg

The reactar / FST sizes limit the overall capacity.

The location of the existing horizontal surface aerators constrains the optimisation of anoxic / aeration volumes
in the ditch. The oxygen transfer capacity of the existing aeration system needs to be increased substantially to
maximise the treatment capacity of the existing tankage. A fine bubble diffused air system will be needed to
optimise the anoxic / aerobic volumes and to provide the necessary oxygen transfer to maximise the capacity of
the existing tankage.

The process assessment is presented below and indicates a potential capacity of 48,000EP (for 20BOD / 30SS
f 7TTN [ 5TP effluent standard) with the following modifications to the existing plant:

¢ A new inlet works to provide >3ADWF bypassing and vortex grit remaval

¢ A new anaerchic / RAS de-aeration reactor upstream of the ditches

¢ A new fine bubble diffused air system for the ditches

¢« NewRAS pumps